
          EH Sanitary Survey 2021 
            

   
  

Page 1 of 32 

  
 
        
 
 

GROWING AREA EH 
 

Seawall to Otter Cove, including Southwest and Northeast Harbors, Somes Sound, Somes Harbor, and 
the Cranberry Islands 

 
Sanitary Survey Report  

 
 

2013 - 2021 
 

Final 
 

Hannah Horecka, Scientist I 
 
 
 
 
 
 
 

Sanitary Survey Officer signature: ____  Date:_6/2/22__________ 
 
 
 
 
 
 
 
 

  



          EH Sanitary Survey 2021 
            

   
  

Page 2 of 32 

 
TABLE OF CONTENTS 
  
Executive Summary ....................................................................................................................................... 4 
Description of Growing Area ......................................................................................................................... 4 
[...]
including the Cranberry Islands in Hancock County. This area includes the towns of Southwest Harbor 
(pop. 1,756), Mount Desert (pop. 2,146), Cranberry Isles (pop. 160), and Bar Harbor (pop. 5,089) (2010 
Census). The area is primarily rural with the largest population concentrations in Southwest Harbor, 
Somesville, and Northeast Harbor, all with many seasonal residents (June-September). Development 
along the shoreline is spotty with clusters of homes separated by undeveloped land. There are Four 
Wastewater Treatment Plants (WWTPs) that are located at Southwest Harbor, Somesville, Northeast 
Harbor, and Seal Harbor. There are 11 licensed overboard discharges (OBD’s), one OBD was reported 
removed during the 2021 season on Sutton Island, Cranberry Isles.  
 
The upland cover is primarily deciduous, with some evergreens and wetland forest with minimal 
development. Freshwater influence along these shores is predominately from numerous small streams 
throughout the Growing Area. There are no large rivers or lakes impacting the area. Wildlife in the area 
includes migrating birds, various rodents, deer, harbor seals, etcetera. 
 
There is one shellfish aquaculture lease, and seven shellfish Limited Purpose Aquaculture permits (LPAs) 
in this growing area. There are no wet storage permits issued to certified shellfish dealers in this area. 
 
Below is the map with growing area boundaries. Closures within the growing area can be found in legal 
notices in DMR central files on the DMR website. 
  



          EH Sanitary Survey 2021 
            

   
  

Page 5 of 32 

Figure 1. Growing Area EH Overview Map with Active Water Stations 
 

 



          EH Sanitary Survey 2021 
            

   
  

Page 6 of 32 

History of Growing Area Classification  
 
Reclassification addendums to the sanitary survey report are in the DMR central files. 
 
Pollution Sources Survey 

Summary of Sources and Location 
 
The growing area shoreline is divided into 2-mile segments that are identified using unique Growing 
Area Shoreline Survey Identification (GASSID) numbers. All properties and potential pollution sources 
within 250 feet of the shoreline are identified and inspected. The inspection includes a property 
description, physical address, location of the septic system and any other relevant potential or actual 
pollution sources. A GPS point to identify the source location(s) and the data are entered electronically 
in the field and stored in DMR central files.   



          EH Sanitary Survey 2021 
            

   
  

Page 7 of 32 

Figure 2. Growing Area EH, Inset Map A 
 

 



          EH Sanitary Survey 2021 
            

   
  

Page 8 of 32 

Figure 3. Growing Area EH, Pollution Map B 
 

 



          EH Sanitary Survey 2021 
            

   
  

Page 9 of 32 

State and Federal Licensed Waste Discharge Permits 
 
Overboard Discharges (OBDs) 
  
There are 11 overboard discharges (OBDs) that discharge their treated effluent into the waters of 
Growing Area EH. One OBD discharges into the waters around Greening Island, four OBDs are on the 
eastern shore near the mouth of Northeast Harbor, one OBD on Bear Island, two on Sutton Island, and 
three on Little Cranberry Island (Figure 3). One OBD was reported removed from Sutton Island in 2021, 
and a total of five OBDs have been removed since 2012. 
 
An overboard discharge (OBD) is the discharge of wastewater from residential, commercial, and publicly 
owned facilities to Maine's streams, rivers lakes, and the ocean. Commercial and residential discharges 
of sanitary waste have been regulated since the mid-1970's when most direct discharges of untreated 
waste were banned. Between 1974 and 1987 most of the "straight pipes" were connected to publicly-
owned treatment works or replaced with standard septic systems. Overboard discharge treatment 
systems were installed for those facilities that were unable to connect to publicly-owned treatment 
works or unable to install a septic system because of poor soil conditions or small lot sizes. 
 
All overboard discharge systems include a process to clarify the wastewater and disinfect it prior to 
discharge. There are two general types of treatment systems: mechanical package plants and sand 
filters. Sand filter systems consist of a septic tank and a sand filter. In such systems, the wastewater is 
first directed to a holding tank where the wastewater solids are settled out and undergo partial 
microbial digestion. The partially treated wastewater then flows from the tank into a sand filter, 
consisting of distribution pipes, layers of stone and filter sand, and collection pipes within a plastic liner. 
The wastewater is biologically treated as it filters down through the sand and is then collected and 
discharged to a disinfection unit. Mechanical package plants consist of a tank, where waste is 
mechanically broken up, mixed and aerated; mechanical systems require electric power, and must have 
an operating alarm on a separate electrical circuit that will activate if the treatment unit malfunctions 
due to a power failure. The aerated treated wastewater is held in a calm condition for a time, allowing 
for solids to settle and for the waste to be partially digested by naturally occurring bacteria. The clarified 
water from the tank is then pumped off the top into a disinfection unit. There are two types of 
disinfection units: UV and chlorinators (most common). In a chlorinator, the treated water contacts 
chlorine tablets and remains in a tank for at least 20 minutes where bacteria and other pathogens are 
killed. The treated and disinfected water is discharged from the disinfection unit to below the low water 
mark of the receiving waterbody (the ocean, a river, or a stream) via an outfall pipe. 
 
OBDs are licensed and inspected by the Maine Department of Environmental Protection. At each 
inspection, DEP looks for tags on each treatment unit identifying the service contractor and the last date 
of service. If an OBD is not properly maintained, or if the OBD malfunctions, it has the potential to 
directly discharge untreated wastewater to the shore; therefore, preventative closures are implemented 
surrounding every OBD located in growing area EH (Table 1). The size of each closure is determined 
based on a dilution, using the permitted flow rate of the OBD (in gallons per day, GPD), and the depth of 
the receiving water that each OBD discharges to; the fecal concentration used for this dilution 



          EH Sanitary Survey 2021 
            

   
  

Page 10 of 32 

calculation is 1.4X105 FC /100 ml. Single OBD systems associated with more than one residence will have 
multiple permit IDs. All current closures are of adequate size to protect public health.  
 
Table 1. Overboard Discharges (OBDs) 
 

Closure 
Area 

OBD 
ID # Location Receiving 

Waterbody 
Flow 
(gpd) 

Acres Needed 
for Closure 

Current 
Prohibited 

Acreage 
P2 1533 Southwest Harbor Western Way 300 7.7 1416 acres 
P2 2312 Mount Desert Northeast Harbor 540 12.7 1416 acres 
P2 1838 Mount Desert Northeast Harbor 450 10.6 1416 acres 
P2 2308 Mount Desert Northeast Harbor 450 10.6 1416 acres 
P2 3404 Mount Desert Northeast Harbor 300 7.1 1416 acres 
P2 2370 Cranberry Isles Eastern Way 500 13.9 1416 acres 

P5 2392 Cranberry Isles Atlantic Ocean at 
Sutton Island 360 8.2 110 acres 

P5 7891 Cranberry Isles Gilley Thorofare 300 8.8 110 acres 
P6 5914 Cranberry Isles Eastern Way 540 8.4 24 acres 
P7 2186 Cranberry Isles Hadlock Cove 600 11.9 31 acres 
P9 7257 Cranberry Isles Atlantic Ocean 300 10.9 141 acres 

 
National Pollutant Discharge Elimination System (NPDES) 
 
Table 2. NPDES Permitted Discharges  
 

Closure 
Area 

Permit ID Type Facility Waterbody 

P4 ME0100641 WWTF 
Southwest Harbor Water & 

Sewer District POTW 
Atlantic Ocean 

P1 ME0102547 WWTF 
Somesville Wastewater 

Treatment Facility 
Atlantic Ocean 

P2 ME0101346 WWTF 
Mount Desert Northeast 

Wastewater Treatment Facility 
Atlantic Ocean 

P2 ME0102555 WWTF 
Seal Harbor Wastewater 

Treatment Facility 
Atlantic Ocean 

P3 MEG170003 
Antifouling Paint Contaminated 

Vessel Wash Water 
Morris Yachts, Inc. 

Northeast 
Harbor 

 
There are four wastewater treatment plants/facilities (WWTP/WWTF) in growing area EH. Since 2017 
the WWTP inspection reports have been available in DMR central files. The plants are in Southwest 
Harbor, Somesville, Northeast Harbor, and Seal Harbor. These facilities discharge into Prohibited Areas 
that are larger in area than the calculated dilution zones for the effluent.  



          EH Sanitary Survey 2021 
            

   
  

Page 11 of 32 

Southwest Harbor- 
The plant is a secondary treatment system that discharges into Southwest Harbor (Class SB). Influent is 
domestic. There is no industrial flow to the facility. Licensed monthly average flow is 0.375 million 
gallons per day (MGD). The facility cannot accept transported wastes. 
 
The wastewater treatment facility provides secondary treatment via two aeration basins that are fitted 
with bubble diffusers. Wastewater is then conveyed to two rectangular clarifiers. Following clarification, 
the flow goes to a chlorine contact chamber with dechlorination capabilities. Regular maintenance is 
done with daily checks\repairs. Sludge is sent to the Ellsworth Wastewater Treatment Facility for 
processing. There is approximately 10 miles of collection system piping with three (3) pump stations. 
None of these pumps bypass or overflow. There are no combined sewer overflows. Effluent is 
discharged through a 16” diameter concrete pipe into the ocean tidewaters of Southwest Harbor. The 
end of the pipe is fitted with a 16” cast iron diffuser and is located six (6) feet below mean low water. 
The regulation Prohibited closure size exceeds the computed effluent dilution zone (dilution calculation 
= 288 acres / closure size 576 acres).  
 
Somesville- 
The plant is a secondary treatment system that discharges into Somes Harbor (Class SB). Influent is 
domestic. There is no industrial flow to the facility. Licensed monthly average flow is 0.08 million gallons 
per day (MGD). The facility cannot accept transported wastes. 
 
The wastewater treatment facility provides secondary treatment via an extended aeration activated 
sludge process. Wastewater is then conveyed to two 26’ diameter clarifiers. Following clarification, the 
flow goes into an ultraviolet (UV) light disinfection reactor. There is a parallel 4,500 gallon chlorine 
contact chamber used as backup to the UV system. Regular maintenance is done with daily 
checks\repairs. Sludge is processed using an anoxic selector reactor, a 13,000 gallon sludge thickening 
reactor, and 63,000 gallon aerobic digester. Solids from the aerobic digester are hauled away for 
disposal. There is approximately 2.7 miles of collection system piping with three (3) pump stations, all 
with back-up power sources. None of these pumps bypass or overflow. There are no combined sewer 
overflows. Effluent is discharged through a 1,700’ long, 8” diameter asbestos cement outfall sewer that 
connects to 300’ of HDPE pipe. The HDPE pipe extends into Somes Harbor approximately 60’ past the 
low water mark. The end of the pipe is fitted with seven diffuser ports and one outlet port, and is 
submerged three (3) feet below mean low water. The regulation Prohibited closure size exceeds the 
computed effluent dilution zone (dilution calculation = 31 acres / closure size 125 acres).  
 
  



          EH Sanitary Survey 2021 
            

   
  

Page 12 of 32 

Northeast Harbor- 
The plant is a secondary treatment system that discharges into Atlantic Ocean (Class SB) at Mount 
Desert (Northeast Harbor). Influent is domestic. There is no industrial flow to the facility. Licensed 
monthly average flow is 0.33 million gallons per day (MGD). The facility cannot accept transported 
wastes. 
 
The wastewater treatment facility provides secondary treatment via mechanical grinding for influent 
screening before moving into a wet well of two basins, then to one of two aeration chambers for 
extended diffused aeration. The second aeration chamber is for high flow management or aerobic 
treatment of sludge during winter months. Wastewater is then conveyed to a circular secondary 
clarifier. Following clarification, the flow goes to a chlorine contact chamber for disinfection using 
sodium hypochlorite, followed by sodium bisulfite for dechlorination. Regular maintenance is done with 
daily checks\repairs. Sludge is processed with a 5,200 gallon scum tank, 44,000 gallon sludge thickener, 
100,000 gallon sludge digester, and two 15 horsepower return sludge pumps. Sludge from the digester 
is hauled to the Ellsworth WWTF for dewatering. There is approximately 7.25 miles of collection system 
piping with five (5) pump stations. The Sea Street Pumpstation has a bypass into inner Northeast Harbor. 
There are no combined sewer overflows. Effluent is discharged into the Atlantic Ocean through a 16” 
diameter outfall pipe that extends 540’ beyond the low tide mark. The end of the pipe is fitted with a 
diffuser with seven 2” ports, one 6” outlet port, and is located 5.6’ below mean low water. The 
regulation Prohibited closure size exceeds the computed effluent dilution zone (dilution calculation = 
145 acres / closure size 1416 acres).  
 
Seal Harbor- 
The plant is a secondary treatment system that discharges into Seal Harbor (Class SB). Influent is 
domestic. There is no industrial flow to the facility. Licensed monthly average flow is 0.250 million 
gallons per day (MGD). The facility cannot accept transported wastes. 
 
The wastewater treatment facility provides secondary treatment via a pre-aeration reactor, a bar rack 
and/or mechanical grinder, and an anoxic selector reactor or two aeration basins. Wastewater is then 
conveyed to two 30’ diameter circular clarifiers. Following clarification, the flow goes into a UV 
disinfection reactor where it is bypassed into a chlorine contact chamber using sodium hypochlorite, 
followed by sodium bisulfite for dechlorination. Regular maintenance is done with daily checks\repairs. 
Sludge is processed using a 1,060 gallon scum tank, a 11,000 gallon sludge decant reactor, a 75,000 
gallon sludge digester, and three 7.5-horsepower return sludge pumps. Sludge from the digester is 
hauled to the Ellsworth WWTF for dewatering. There is approximately 3.5 miles of collection system 
piping with four (4) pump stations. None of these pumps bypass or overflow. There are no combined 
sewer overflows. Effluent is discharged through a 12” diameter outfall pipe into the ocean tidewaters of 
the Atlantic Ocean at Seal Harbor (Mount Desert). The pipe extends 1100’ into the harbor with diffuser 
ports at the end. The regulation Prohibited closure size exceeds the computed effluent dilution zone 
(dilution calculation = 256 acres / closure size 1416 acres).  
 
  



          EH Sanitary Survey 2021 
            

   
  

Page 13 of 32 

Table 3. Growing area EH WWTP Dilution Calculations.  
 
 Southwest Harbor Somesville Northeast Harbor Seal Harbor 
FC/100ml 140,000 140,000 140,000 140,000 
Discharge Rate (gallons/hour) 15625 3333.333333 13750 10416.66667 
Time of Discharge (hr) 12 12 12 12 
Mean water depth (ft) 20 40 35 15 

     
FC per hour 8.28E+10 1.77E+10 7.29E+10 5.52E+10 
FC per 12 hr 9.94E+11 2.12E+11 8.74E+11 6.62E+11 
ml to dilute to 14FC/100ml 7.10E+12 1.51E+12 6.25E+12 4.73E+12 
ft³ to dilute to 14FC/100ml 2.51E+08 5.35E+07 2.21E+08 1.67E+08 

     
Acres 288 31 145 256 

Residential 
 
All residential pollution sources are reported to the local plumbing inspector (LPI). Once the system has 
been documented as being fixed, staff members from DMR can re-assess the water quality data and 
shoreline survey information to determine if the area is safe for shellfish harvest. Table 4 shows all new 
and pre-existing pollution sources in area EH that are considered discharges into the Growing Area and 